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2040 XERAK

A.

372



Michael Feit
Rectangle


A. 2040 £l

FRAME & MISCELLANEOUS COVER COMPONENTS

REF.No note TF5RIE

FHEB Name of Part “#B W i

Part No. QTY Remarks
1 2040111000 mtR ————————- Face Plate - ————————————— 1
2 ZMJ04003 P — — === Screw M4X0.7%15 ————— ——— ——— 2
3 2040110900 R (F) ——————- Face Plat¢e — ————————————— 1
4 ZMJ04005 g ————————- Screw M4X0.7%12 ————————— —— 2
5 2040351900 GREE——————— Dust Stopper Plate ——————————- 1
6 ZMJ03010 Rk ————————- Screw M3X0.56%6 ———————————. 2
7 ZMJ03001 e ————- Screw M3X0.5%10 ——————————— 1
8 XB400063 T I E—. N 1
9 204011100C ﬁai ———————— Cover ——— ——— — — — — — —— — — — 1
10 ZMJ04020 0w ————————- Screw M4X0.7%40 —— —— ———— — —— 2
" 2040111800 A ———————=- Slide Plate —————————————— 1
12 2040111700 xH ————————- Slide Plate Spring ——————————— 1
13 ZMB03001 Rk ————————- Screw M3X05%4 ———————————. 2
14 2040111300 g ————————- Throat Plate ——————— —————— 1
15 ZMB05003 Rk ————————- Screw M5X0.8%7 ———————————. 2
16 2040111600 AR(E) —\—————- Slide Plate (Right)— —— — — — — — — — —- 1
17 ZMB05003 g ———————— Screw M5X0.8%7 ———————— ———. 2
18 A1077-0A npE ——————- Oil Cap———————————— — — —— 8
19 2040111200 hE ————————- Arm Side Cover — ——————— — — — - 1
20 ZMB05004 0otk -——————- Screw M5X0.8%10 ——— —— — — —— — — 2
21 2040350200 BRE ———————- OilCap—————————— ———— —— 1
22 XB130001 - Felt —— —— — — — 1
23 2040111100 _ti ————————— Top Cover ——————————— — — — 1
24 ZMB05004 . R Screw M5X0.8x10 ——————————— 2
25 ZMB04016 e -——————- Screw M4X0.7%10 ——— —— — — — — — — 2
26 WA049003 rpE ———————- Washet ——————— — — — — —— — 2
27 XB215001 ey ————————- Folf === =i e — e i meiem 3
28 2040351504  HM————————— Ol tank————— ————— —— — — — — 1
29 XP300200 HER ———————- Oil Tube ————————— 1
30 XA200400 R - ———————- Ol Wick: == s o s i s o 1
31 2040335800 E#HE ——————— Cover ———— — — — — — — —— 1
32 ZMB04013 W} - Screw M4X0.7%§ ———————————. 2
33 2040113100 hE —(———————- Arm Side Cover ———————— — — — - 1
34 ZMJ06001 0wk ————————- Screw M6X1.0%8 ———— —————— . 2
35 YD040014A H ————————- Spring Ping ————————— —— —— 1
36 XA200280 - ———————- Oil Wick ————————— —— —— — . 1
37 2040353604 HEEE ——————- Oil Pipe Joint—— —— —— ——— — — — . 1
38 2040270400 §§ —————————- Pif i e e — — e — i
39 ZMH06008 0w ———————— Screw M6X1.0%6 —— —— — — ——— — . 1
40 2040353804 HERE ——————- Oil Pipe Joint——————————— — —. 1
41 XP300150 HEH ———————- Oil Tupe — —————————————— 1
42 XA200800 g - ———————- Ol Wick ——— ———— —— —— — — — . 1
43 XA200180 g ————————- OilWick ———— — — — ——— —— . 1
44 XA200150 - ——————- Oil Wick ———— — ——— —— —— . 1


Michael Feit
Rectangle


B.

2040

twpE& MAIN SHAFT COMPONENTS



Michael Feit
Rectangle


B. 2040 L#APfR MAIN SHAFT COMPONENTS
REF.No note TS B2 Name of Part By & :
Part No. QTY Remarks
1 2040121300 frimigs —————- Needle Bar Crank Shaft —— —— — —— —. 1
2 2040120104 Ew8) ——————- Main Shaft Asm.————~———————~ 1
3 WH216002 R ———————- Washer - ——— — — — — — — — . 1
4 2040120200 LWE® (X) —— —— Main Shaft Bushing,Front —— ———— —— 1
5 2040122000 wow ———————- FeedCam ————— — — — — — 1
6 ZMH06003 0o -————————- Screw M6X1.0%8 — —— ——— —— —— . 2
7 KC0305520 - S Koy — ——m— 1
8 204018200A AR ————————- Side Plate —— ————— — ——— —— 1
9 BNHK4512 wE ————————- Needle Bearing - ——— ———— — — — — 1
10 2040181800 B0e ———— ConnectingRod —————— — — — — — - 1
1 ZMJ04008 o ————————- Screw M4X0.7%6 —— —— — — — — — — —. 4
12 2040181900 momw ———————- Con-Rod Eccentric Cam ———————— 1
13 ZMB06020 o - Screw M6X1.0%22 ———— ——— ———— 1
14 ZMJ08011 o - Screw M8X0.75%25 — — — — — — — —— . 1
15 WA040026 e ——————— Washet " ——————— — — — — 4
16 2040182008 AR ————————- Side Plate ——— ————————— 1
17 2040120400 L¥sEW (/) ———— Main Shaft BushingRear ———————— 1
18 2040144400 wow ———————- DrivingCam —————— — — — — — — . 1
19 ZMJ06009 0o ———————— Screw M6X1.0%18 ——— — — ——— ——— 3
20 2040122300 HHR ———————- Hand Whee] ——————————— . 1
21 WA089004 THE ———————. Washer ——— —— ——— o _ 1
22 ZMJ08003 ;g ————————- Screw M8X1.25%22 — —— ——— —— . 1
23 ZMJ05003 o ———————- Screw M5X0.8%15 ———— —— —— — — _ 1
24 ZMH08002 s -—————- Screw M8X1.25%12 —— ——— ——— . 2
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C. 2040 $t#% - XAR® NEEDLE BAR & THREAD TAKE-UP LEVER COMPONENTS
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X f£ NEEDLE BAR & THREAD TAKE-UP LEVER COMPONENTS

c 2040 ﬁ%gi L5t
R 11 REE

EF.No note R Name of Part ¥ * =
Part No. QTY Remarks
1 TC09008200 =0 ————————- Thrust Colar ————————— 1
2 ZMH05001 e ————————- Screw M5X0.845 — ——————— 2
3 BNHK0910B Mg ————————- Needle Beering ——— — — ——— 2
4 2040192300 X ———————-—- Bushing ———————————— 1
5 ZMH06003 o ——————— Screw M6X1.048 ——— ——— —— 1
6 2040192100 s Shaft ———— —————— — — — 1
7 2040190104 XR#Es) —————- Thread Take Up Lever Com, ——————- 1
8 ZMJ05017 - Screw M5X0.8%25 ——————— 1
9  #01 2040190210 BF ————————- Roller ———— —————— — — )
10 #01 2040190220 BF - ———————— Roller — ———=——— — — — — — (1)
11 2040190230 xF ————————- Roller —— — — ————— — —— 1
12 #01 2040190240 ¥BF ———————- Roller — — — = — — — — e — 1)
13 #01 2040190250 ﬁﬁ- ————————— Roller ————— — — — —— — — )
14 #01 2040190260 mg ————————— Roller - ——————— — — — — (1)
15  #01 2040190270 BF - ———————- Roller ——— — — — — — — - — — 1)
16 2040190300 BFEew —————- Roller Stud —————————— 1
17 WA080022 TRl ———————- Washer — —— — — e 2
18 ZML08004 ol ————————. Nut M8X1.25 ————————— 1
19 2040121000 fHEAER —————- Needle Bar Crank Rod ————~— 1
20 2040140900 Srieflt ———————- Needle Bar Connection 1
21 ZMJ05003 o ————————- Screw M5X0.8%15 ——————— 2
22 2040140100 ¢ ————————- Needle Bar —————————— 1
23 IN794#200 ft —————————- Needle (794 Nm=200) — ——— —— 1
24 ZMB04093 M ———— Screw M4X0.5%5,5— — — — — — — — 1
Note GER)#01 — ——— —— — — — — — Selective parts RINANG
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D. 2040 &

Bif% NEEDLE BAR ROCKING MOTION MECHANISM COMPONENTS

REF.No note TR{5RH% L IR Name of Part ¥ ® iF
Part No. 51 QTY Remarks
1 2040143100 ey ——————. Rd - ——————— o — 1
2 RE000070 EIM?) ——————— Retaining Rings- E Type 7 ——— —— ——. 1
3 ZMK06025 0wk ————————- Hinge Screw ———————————__ 1
4 2040142304 o MAR(NT) (#§4) — —Driving Shaft Rod, Rear Com,— — — — — —- 1
5 WA06008 e - ——————- Washet ——————— — — — — — 1
6 ZML06001 ol -———————- NutM6X10 ——————— 1
! LG4043-0A TR ————————- Thrust Collar ———————— — — — — — 1
8 ZSA16010 "o -——————— Screw 1/4-40%45 —— ————— —___ 2
9 4410142400 AR ————— Driving Shaft Rod, Rear —— ——— — — —- 1
10 ZSD20009 | ————————- Screw 5/16-18%25 —— —— — — —— — —. 1
11 2040141900 PR MARE(H#) —— — —Driving Shaft Rear Arm Pin—— ————— 1
12 ZSD20011 o - Screw 5/16-18%19 —————————_. 1
13 ZMK08016 0nr ————————- Hinge Screw ———————— — — —— — 2
14 2040271100 - ————— . Lenghtwise Feed Rod ————— —— ——. 1
15 RE000080 E{fIS ——————— Retaining Rings~ E Type 8 ———————. 2
16 2040270100 BHEE ———————- Frame Driving Base ———————— —— 1
17 2040270200 SHEEE ——————- Frame Driving Base Shaft —— —————- 1
18 ZMH06016 |- Screw M6X1.0¥20 ——— — — — — —— — — 1
19 XA200300 - Oil Wick = ——— —— —— — — — . 1
20 TC09508200 R - Thrust Collar - ———— — — — — — — — — 1
21 ZMH05006 " ————————- Screw M5X0.8%4 ——— —— —— —— — . 2
22 XP300045 mER ———————- Oil Tube ————————— —— 1
23 2040353804 WIS ——————- Oil Pipe Joint—— —— — — — — ——— — —. 1
24 2040352900 HEERE —————- Pipe Holder —— —————— ——— . 1
25 ZMJ04008 o —-——————— Screw MAX0.746 ———————————. 1
26 XP300055 nrg ———————- Oil Tube — ———————————— — 1
27 XA300460 HR - ———————- OilWick ——————— — — e . 1
28 2040271300 H —————— Pin m==—iee—— o e e 1
29 ZMH05002 Rk —————————ScrewM5X08%6 ——————— ——— . 1
30 RE000040 EHIM4 ——————— Retaining Rings- E Type 4 ———————. 1
31 2040169204 EHER ——————- Feed Connection Crank ————————- 1
32 2040273000 if ————————— Bushing - - - - ——— — — — — — 1
33 TC10010200 TR ————————- Thrust Collar ———————— —— — — _ 1
34 ZMH05002 o -———————— Screw M5X0.8%6 ————— — ——— — . 2
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E. 2040 LEERE$IEIR UPPER FEED MECHANISM COMPONENTS
REF.No note T35 BHER Name of Part Ew B
Part No. QTY Remarks
1 ZMJ08006 Rk ———————- Screw M8X1.25%25 ——— —————— 1
2 WA080007 e ———————- Washer — ————————————— 1
3 2040142700 MM -—————- Slide Brock - ——————————— 1
4 2040148000 g - Slide Brock ———————————— 1
5 ZMB08005 0wt ————————- Hinge Screw————————— — — — — 1
6 2040144600 LXME ——————- Driving Shaft Arm,Front ——————— 1
7 ZSD20009 B ———————— Screw 5/16-18%25 ————————— 1
8 ZSA16020 0o -————————- Screw 1/4-40%55 —— ——————— 1
9 TC16008200 R ——————— Thrust Collar — ——————————— 2
10 ZMH05001 0o ————————- Screw M5X0.8%5 ———————— —— 4
11 2040144704 LXWph4E (#54) ——-Driving Shaft Arm,Rear Com, ————— 1
12 ZML08004 we ——————- Nut M8X 125 —————— ————— 1
13 ZMK08017 BrEEH —————- Roller Stud ——————— — —— — — 1
14 #01 2040145410 BF ————————- Rollor: =i w s s s 1)
15 #01 2040145420 ﬁﬁ- ————————— Roler — — ——————— — — — — — — (1)
16 2040145430 ﬁﬁ ————————— Rollefy - ————————— — — — — — 1
17 #01 2040145440 BF - Roller - - - - ——————— —— — — 1)
18 #01 2040145450 ﬁﬁ ————————— Roller - ———————— — — — — — — (])
19 #01 2040145460 iﬁﬁ- ————————— Rolley - — ———————— — — — — — 1)
20 #01 2040145470 iﬁﬁ- ————————— Rolley - - ————————— — — — — — (1)
21 2040142500 B ————————- Guide Plate —————— —————— 1
22 ZMJ04003 o Screw M4X0.7%15 ——— — —————— 4
23 2040142900 Mm - Slide Brock - ——————————— 1
24 2040151100 PR ————————- Guide Plate ———————————— 1
25 ZMJ04005 R ———————- Screw M4X0.7%12 —————————— 3
26 2040110604 miRt & (#8) —— ——Face Plate Base Com.———————— 1
27 ZMJ05002 Bk ————————- Screw M5X0.8%12 —————————— 2
28 2040143700 By ————— - i T S ——— 1
29 ZMH05003 B ————————- Screw M5X0.8%8 —————————— 1
30 2040141704 PEPHE (FS) ———- Vibrating Presser Bar Com. —————— 1
31 2040143300 R R ————- Vibrating Presser Bar Link —————— 1
32 2040151000 NER ———————- Walking Foot - ——————— —— — — 1
33 ZMJ04002 R - Screw M4X0.7%10 ———— — —— — — — 1
34 2040143600 BItEEE ————- Lifting Bell Crank —————————— 1
35 2040148000 Mm-—-—————— Slide Brock — —————— — ——— — 2
36 RE000040 EHI®4 —————— Retaining Rings- E Type 4 —————— 1
37 ZMB08005 W}k ————————- Hinge Screw ———————————— 1
38 XP300100 mER ———————- Oil Tube ————————————— — 1
39 XA200360 g ————————- Oil Wick ——————— — — —— — — 1
Note CFER)#01 ——————————— Selective parts RIRERH
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F, 2040 HiI-HISREK  PRESSURE BAR & KNEE LIFTER COMPONENTS
REF.No note FR{4-5itHE L IR Name of Part ¥ % =
Part No. QTY  Remarks
1 2040157104 X/EBE) ————- Bracket Com, ————————— — — — - 1
2 ZMJ05004 Rk ———————— Screw M5X08%20 ——————— —— — — 1
3 ZMJ05002 R ———————— Soraw MEX0SKIZ — = o i oo s oo 1
4 WA059006 g - ——————- Washer ——————— ——— — — — 2
o 2040150704 MO (¥S) ——-Hand Lifter Cam Com.————— — ———. 1
6 RE000100 EHfIMI0 ——————- Retaining Rings- E Type 10 —— ————— 1
7 2040150804 IR (#88) ———-Hand Lifter Lever Com,————————— 1
8 2040340300 BEEEE —————- Hand Lifter Link —————— —— — — — - 1
9 2040150100 - PresserBar —————— — — — — —— —. 1
10 2040150500 HRER® ————- Presser Bar Lifter - —— ——— — — — — — 1
11 ZMJ06009 PR ————————— Screw M6X1.0*18 —————— — — — — — 1
12 2040340200 Bﬂagﬁ* ——————— Spring ——————————— — — — — i
13 2040143500 ﬂﬁ'ﬂﬂﬂﬂﬁi"‘ — — - Lifting Bell Crank Base—— —— — — — — — 1
14 ZMJ06006 Rk ————————— Screw M6X1.0%23 — ————— —— — — 1
15 2040150200 #ﬁiﬁ ——————— Bushing - — ——————— — — — — — 1
16 2040143800 HEH ———————- Presser Foot ——————— — — — — — 1
17 ZMJ04005 "ok Screw M4X0.7%12 ——— —— — — — — — _ 1
18 2040152500 RER ———————- Guard ———— ————— o _ 1
19 ZMJ03010 k- Screw M3X0.5%6 — — — — ——— ——— . 1
20 2040150400 R —— — ———- Presser Spring ———————— —— — — 1
21 2040159900 & ————— TopCover — —————— — — —— — 1
22 ZMJ04004 0o ———— Screw M4X0.7%25 —— —— — — — — — — 1
23 ZML04006 0o - Nut M4X0.7] ———————— —— — — 1
24 4710150300 !*&% ————————— Screw ————— —— — o —— 1
25 4710151500 o - ———————- NifE i e 1
26 2040341700 - Shaft ———— —— —— 1
27 ZMH06023 W ————————- Screw M6X1.0%12 ———————— —— _ 1
28 2040342300 e ————————- Spring - —————————— — — — 1
29 2040150604 IR — ————— Foot Lifter Lifting Lever ————————— 1
30 2040151700 PR ————————- Guide Plate — ——————— —— — — . 1
31 ZMJ05003 ;- Screw M5X0.8%15 ————— ——— 2
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G, 2040 TH#EH

% _LOWER FEED MECHANISM COMPONENTS

REF.No NoTE 5 L ILEE Name of Part “¥ i
Part No. QTY Remarks
' 2040160600  JERIMEEM(A) — — —— Bushing, Front —— —————————— i
2 ZMHO06010 ok ————————- Screw M6X1,0%10 ————— —— —— — _ 1
3 2430160400 g ———————- Feed Rocker Shaft ———— — —— —— —. 1
4 2040160500 EHAME ———— . FeedBarRod — ——————— ————— 1
5 ZSB16004 - Screw 1/4-24%16 —— ——— — — — — — _ 2
6 SEN0400600 nPE ———————. Oil Cap——————————— — — — — 1
7 2040164900 EHEAW ——————- Feed Bar Shaft — ———————— ——— 1
8 2040354000 HWER ——————- Oil Pipe Joint— ——— — — — — — — — — . 1
9 2040160100 EHE ———————- FeedBar ——————— ——— — — — . 1
10 RE000070 EH I 7 ——————— Retaining Rings- E Type 7 ——— — — ——. 1
11 XP300120 R ———————- Oil Tube — ——————————— — — — 1
12 ZMB05012 - Screw M5X08%9 — — — —— — —— — — . 1
13 2040161400  EM@ ———————- Feeddog ————————————— = i
14 ZMB05004 | ————————- Screw M6X08%10 — ————— — —— — — 1
15 2040160800 e ——————- Feed Rocker Shaft Crank ———————- 1
16 ZMJ06004 R ————————- Screw M6X1.0%¥20 — ——— ——— —— —— 1
17 ZMA04005 0w - Screw M4X0,7%4 ———— — — — — — — —. 1
18 LG4044-0A TR ———————— Thrust Collar —————————— — — — 2
19 ZSA16029 k- Screw 1/4-40%35 ———— —— — — —— - 4
20 2040160700  fBEVMAEM(H) ——— - Bushing, Rear — — — — — — — — ——— —- i
21 ZMH06010 Rk ————————— Screw M6X1,0%10 ~—— — —— — — — — — 1
22 2040170304 ERM(EE) ————- Feed Lifting Rock Shaft Com,.——————. 1
23 ZMK06024 R ————— Hinge Screw—————— — — — —— — — — 1
24 2040148000 M ———————- Slide Brock - ——————————— —— 1
25 RE000040 EfIR4 ——————— Retaining Rings- E Type 4 —— —————. 1
26 2040171800 #f ————————— Bushing - ———————— —— — — — 1
27 TC12710200 TR ——-——————- Thrust Collar ————— ———— —— — _ 1
28 ZMH05002 R~ Screw M5X0.8%6 ———————————. 2
29 2040171900 ;f ————————— Bushing - - - —————— — — — — 1
30 2040170104 EHEAEZR ————- Feed Bar Forked Connection —————— 1
31 ZMJ06004 Rk - ——— Screw M6X1.0%20 — ——— — — — — — — _ 1
32 XA200046 o ————— OilWick —————— — — — — —— . 1

15
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H. 2040 $EHERATRR FEED ADJUSTMENT MECHANISM COMPONENTS
REF.No note F{F5REE BUHAR Name of Part H® ® x
Part No. QTY Remarks
1 2040167900 HH —— —————- Bushing ——— —————————— 1
2 2040162200 EHWMR —————. Feed Regulator ———— ———— — — —— 1
3 ZMJ05004 o - Screw M5X0.8420 —— — —————— —— 1
4 ZMR06005 oy -————————- Nut M6X10 —————— — —— — 1
5 ZMH06024 ik ————————— Screw M6X1.0%25 ——— — — — — — — — 1
6 2040161104 EH WA (BE) — —- Feed Regulator Com.—————— —— —— 1
7 2040167200 M -———————- Slide Brock ——— ———— —— — — — 1
8 2040164500 B ———————- Stopper Plate ——————— — ——— — . 2
9 2040161300 ZER ———————- Side Cover ——————— — — — —— — ~ 1
10 ZMJ06002 ot ————————- Screw M6X1.0%15 ——— ——— — —— _ _ 2
1 2040162000 gﬁ; ————————— Spring ———————————————— 1
12 2040161900 *xr ————————- Leaf Spring — —————————— — — — - 1
13 2040162100 AR - Slide Brock - ——————— — — — — 1
14 2040161800 MEWER —————- Lever Shaft ———— — — —— — — — — . 1
15 2040161200 B ——————- lever - — ———— —— — — — 1
16 4710161600 AR ——————- Lever Grip ——~—————————— — — 1
17 2040160900 MERR —————— Rod ——— ——— 1
18 ZMB10002 |We ———————- Hinge Screw——~— — — — — — — — — — 1
19 2040167600 W—-———— Shaft —— — ————— — — . __ 1
20 2040169500 M ——————- Slide Brock - ——————— —— — — 1
21 RE000050 EHIS ——————— Retaining Rings— E Type 5 ———————. 1
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I. 2040 TwE&E (1/2) HOOK DRIVE SHAFT COMPONENTS (1/2)
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2040 FEARY(R (1.-2) HOOK DRIVE SHAFT COMPONENTS(1.72)

F.No %M‘%ﬁﬁ% BEH£18 Name of Part 15 2 % it
Part No, QTY  Remarks
{ 4710181300 MR — Hook ASm. = = = = o o e e o e 1
2 SR BB b S LR e o e o o e s e i sowre 3
3 2040181400 BiggE ———————- Hook Cover —— ——— — — — — o — — —. i
i 2040189300 ﬁf;m ———————— Neeadle Guide — — — m= = — — e e e 1
3 ZMC03001 0o ———————— Screw M3X0.5%8,5 — — — =~ — — — - 2
2040189420 iﬁlﬁﬁ*ﬁ —————— Spacer — — = ————— 1
2040181604 SEARREN M (852) — — - Shuttle Driver Com, = = = == = = = e —m 1
2040184200 HIAREE —————- Shuttle Race Body — —————————- 1
Z8K11050 Bk ——— e Hinge Screw = = =i s o oo e 5 o e 2
2040180300 TIX®FE) ~———~Bushing, Front ——— — — — — — — — — = 1
i 2040184600 MeE - — Shuttle Race Thread Guide ——————— !
¥ ZMB03001 B - —— Screw MIX0.5%8.5 — — = = — — — — — - 2
Z3B15055 B e e Screw 15/64-28%64 ——— ——————~ 1
14 2040184100 M ———————— Pin — e e e e 1
15 23B09091 AR e i Screw 9/64-40%8 — —— ———— — — — ~ 2
16 #A200100 HR - Oil Wick —— = — — — — — — — — — e 1
17 XP300060 HER ———————- Ol Tbg: = e o oo i i i ' i i 5 1
18 TG14708200 EM - ——— = - Thrust Collar — —————— — — = — e 1
E ZMH05001 Rh —————— — — Screw M5X0,845 — — — =~ — — — — — — —. 2
20 2040170900 ZemOm —————- Feed Lifting Rock Cam — — — —~— — — — 1
21 ZMHO6008 Wk ————————— Screw M6X1.0%6 ——— —— — —— — — —- 2
£2 2040186600 BF ———————— JOINt == = e e 1
ZMJ05003 Bt ———————— Scraw MEX08*15 — — — — — — = o e 1
4 2040180704 HMEE) —————- Lower Shaft Gear Com,— = ~ — - — - 1
) TC14712200 TR ———————— Thrust Collar —— — ——— — — — — — ~ ~ 1
ZMHO06008 B ———————— Screw MBX1.0% ——— ——— — — — — — 2
27 2040180500  THEW(E) ————- Bushing, Rear —— —— —— ——— —— . {
28 2040183800 XA ~—————— Leaf Spring — — — — — — — — — = = o e - 1
ZMB05027 e - Screw M5X0.5%6,1 ~— —— — —— — — - I
30 2040184400 EFOR —-—————— Hinge = i moms svimion e o s e 1
31 2040183500 H ————————— Pin ——————— e — 1
32 ZMAO05012 - Screw MSX0.5%6 ———— — — o — — — — 1
33 2040184500 o ———————— Pin —— = e 1
34 2040184300 EE MR -~~~ — = Support —m——— e — e 1
5 25111002 HH - MR T268A0 i i 5 i amt o !
ZMGO5023 Wk ——————— Hinge Screw— — — —— — — — — — — — — 2
ZMJ0BO10 G - ——— Screw M8X1.25%40 — — — — — = o e — e 1
8 YA040300 Ho——————— R ittt CLE LR


Michael Feit
Rectangle


(2/2)

HOOK DRIVE SHAFT COMPONENTS

2040 THEE (2/2)

I.

@\&

20


Michael Feit
Rectangle


I. 2040 T%!ﬂﬁjﬁ (2/2%
REF.No noTe )

HOOK DRIVE SHAFT COMPONENTS(2,/2)

Name of Part - &t
Part No. 'TY Remarks
1 2040182400 ik ———F—M———- Bushing ——————————————— 1
2 2040182500 m“ ————————— Rock Gear —————— — — — - — — — 1
3 204018220A X - ——————-—- Bushing — ——————————— — —— 2
4 2040182200 s/yE ———————- Oscilating Rock Shaft ————————— 1
5 ZMJ05002 ot ————————- Screw M5X0.8%12 ——————————— 3
6 2040183000 H ———— Pn ————— e 1
7 2040182300 - Shaft —————————— 1
8 ZMH06010 0o ————————- Screw M6X1.0%x10 ————— ——— — — — 2
9 ZMJ04008 W ———————— Screw M4X0.7%6 —————————— —. 1
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( 40 f$R N A AR UPPER THREAD TENSION REGULATOR MECHANISM COMPONENTS

?JT‘EIJ“&ZE& ZTHER Nams of Part s & i
N Part No. QTY Remarks
F040310300 MMl —— —— ————- Wil | o e o s e i o 1
8 2040315400 RIAEER —————- Tension Regulator Presser Disk ————— |
J 2040310400 WK ——————- Thread Tension Spring ———— —— — —— |
4 2040311300 g ——————- Felt Support Plate — — — — — — — — — — - 2
g 2040311200 WEHAR ——————- Thread Tension Whee| ————————— I
: 2040311400 BN ——————- Felt Support Plate — — — — —— —— ——= 2
! 2040311100 RS —————- Thread Tension Whea! Post ——————~ 1
5 ZMHO5001 ik ———————— Screw M5X0.8*¥5 — — — — — — — — — — — . 1
9 2040310800 hEHE ——————- SpringA ——————— — — — — — — — 1
2040310500 %Hé’#; ~~~~~~~ Spring B —————— 1

2040310504 HRE(¥E) ————-Thread Tension Post Bracket Com.———~ |
2040311004 HEERIMER (K58) - Spring Support Plate Com, = == == = = — — - |

WAD45003 TYR ———————-Washer ——m—— = — o — — i

ZMJ04001 Rk — = —— - Screw MAX0.748 ————— — — — ——— |

i5 ZMM05001 A —— - Boraw HADIHE  vooimeos st o oo i 1
6 ™ ™ Bl | i o s et o i i o
17 2040315800 WEEX ——————- Thread Tension Spring ————————— 1
18 A1025-0A e ———————- Tension Digk ——— = — = == = — o — 2
'8 2040310100 BRI —— — ——- Thread Tension Post — — — — — — — —~ — S
20 ZML08004 0wl -——————— Nut MBX1.25 — = —— e e — 1
21 2040312000 BHH -———————- Tension Releasing Pin — —— — — — —— — |
22 2040310600 i ———————— Thread Tension Guide — ———~————— |
23 2040310610 e ———————— Thread Tension Guide — ——————— — 1
o4 ZMBO40 T B ———————— Screw M4X0. 748 —— — — — — — — — — —. 2
2040317100 BHMIE ——~——— —-Tension Releasing Plate = ~— — — — — — — f
REC00050 EHIRS ——————~ Retaining Rings- E Type § — —————— 2

2040317000 ERgE ——————- Tension Releasing Bass — — — —~ -~ ———. |

ZMJ05008 o ———————— Screw M5X0.8%10 ——————————~ 2

29 2040312300 W —————— Spring ————————————— — 1
30 e T R T e L i
31 ZMJ04005 T T S — Boruy MR TS — o e — s o |
32 RE000050 EfAMS ——————— Retaining Rings- E Type 5 —— — —— ——- 1
3 WAD80035 RE -—————— Washer ————————— —— — — — 1
2040315800 W —— ————— —- R RO

2040317200 W - Tension Releasing Bar —— — — —— — — — 1


Michael Feit
Rectangle


K. 2040 P 4 B9 4% ACCESSORIES

5
1 3 / 6
2 i &
/ 4 o y
® . -

-y

(S

P/

&= /4

(S

P/

-

=

==,

T
il

24


Michael Feit
Rectangle

Michael Feit
Rectangle


K 2040 Bi{4RA(R ACCESSORIES

REF No nove T{ESRIE BUHLR Name of Part a3 5
Part No. QTY

1 4710910900 AR - ——————- Cover ————— — = —— o — 1

2 AT000-0A ITR® ———————- Accessory Box —— —————— — ——— 1

5 AT010-0A tRkEE+F () ———— Screw Driver (small) —— —— —— — — — ~ 1

AT010-2A EkEEF (K) ———— Screw Driver (large) ——— — — — — — — — 1

IN794#200 I Needla (794 Nm=200-4) — — — — — — — — 4

2040189410 EARBR —————~ Spacer — — e e e e 1

2040189430 EUGEEBR —————- Spacer ————————— ———— 1

2040189440 AR -—— - Spacer —— ——— — — —— o — — . 1

2040189450 FHEHIR ——— ——— Spacer = = 1

10 2040119000 MK —— e Arm Support —— ———— — — — — — — —~ i

¥ T T R ——— Blioblilry e oeio maisms s s s o i 3

2 2040811300 wHE ~———————- Rubber Hinge — =———————————~ 2

j ZMCO8001 o ————————- Screw 9/32-28 1=9.7 =~ — = mnmi mmine 4

4 2040911700 e ———————- Head Hingg ——=———=——— = ——- 2

AT026-0A PRy ——————- Vibration Preventing Rubber — —— —— —- 4

16 2040812000 TR s e OilPan —— == — — —— —. 1

! ATNO40800 S — - —— L S U —— 2

¥ 4710341400 W ———————— Chain — — — — — — — — — e 1

19 TLAOZ0 AHBERMEF 2mm  — Hexagonal Wrench Key(2mm) ——— ——— 1

20 TREBO6 X 07 BIORFOB6XT7) ———-Wrench (fX7) —————— — — — — —— - 1

21 TRBOBX 10 BMAOARF(8X10) ——— Wrench (8X10) ———— —— —————— 1

22 J7650-0A R ——————— Thread Stand —~—————— — — — — — = 1

23 AT011-0A e ——————— - Najl === —— ——— 10

24 AT012-1A BE(P) —————— Oiler ——=————— e —— . — — —. 1

25 2040320108 wHREE ——————- Bobbin Winder ————————————. 1

26 ZMT05001 ARk —————— Wood Screw L=18 ——————m —— 2

27 WAD59003 ERN — i Washer $12%0.7 d=62 —=——————— 2

28 4710113400 B e ———— e Needle Thread Guide Pin —— — - —— |

75112003 B Nut 3/16-32 —————m————— =

’
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L. 2040 R#H#PEAE BELT COVER COMPONENTS
REF.No note FR{4505 L L Name of Part w8 @
Part No. QTY Remarks
! 2040336000 REELE —————- Belt Cover Bas¢ ————————— ——- 1
2 ZMJ06002 ok - Screw M6X1.0%15 ——————————— 2
3 2040335600 REREBIR ————- Belt Cover Mounting Plate ——————— 1
4 ZMC06001 - Screw M6X1.0%1f ——— —— — —— — — — 1
5 ZMJ06008 - Screw M6X10%12 —————— — — — — — 1
6 2040335300 REREDE® ————- Belt Cover Stud ———————— — ——- 2
U ZMJ06021 ok~ ———~ Screw M6X1.0%60 —— — —— — —— — —— 2
8 ZML06001 R ————————- Nut M6X10 ——————————— 2
9 ZMJ06004 k- Screw M6X1.0%20 —— — ———— —— —— 1
10 2040335100 BHEEA —(—————- Belt CoverA - ————— —— — — — — — 1
" ZMR06007 X ————————- Nut M6X10 —————— —— — — 2
12 ZMR06006 g ————————- Nut MEX10 ——————— ——— 1
13 2040335500 E¥EC —(—————- Belt Cover( ———————— — — — — 1
14 2040335200 RHEB ——————- Belt Cover B —— — —— — — — — — — — — :
15 ZMT04006 ARtk ———————- Wood Screw ————————————— 4
16 WA049006 TpE ———————- Washer - ————————— — — — — — 4
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M. 2040 SELEHEIBE (1 3)  NUMERICAL PARTS—LIST (1./3)

= (R 0, FirtE HE F R =R 5 TR B¥
Part No A Part No. PAGE Part No. PAGE Part No. PAGE
2040110604 ; 2040145420 - 15 2040164500 17- 8 2040189410 25~ 6
2040110900 3 2040145430 T 16 20401643900 15~ 7 2040189420 19— 6
2040111000 3 2040145440 =17 2040167200 1= 7 2040189430 25+ 7
204011100C 3-8 2040145450 11= 18 2040167600 17- 19 2040189440 25- 8
2040111100 8- Z3 2040145460 11- 19 2040167900 17- 1 2040189450 25- 9
2040111200 3= 19 2040145470 =120 2040169204 9- 31 2040190104 7- 7
2040111300 3~ 14 2040148000 11= 4 2040169500 1.1= 20 2040190210 7- 9
2040111600 3~ 16 2040148000 1135 2040170104 15- 30 2040190220 7- 10
2040111700 12 2040148000 16~ 24 2040170304 15~ 22 2040190230 7- 11
2040111800 2040150100 13- 9 2040170900 19~ 20 2040190240 7- 12
2040113100 2040150200 8- 18 2040171800 15— 26 2040190250 7— 13
2040 2040150400 13— 20 2040171900 15~ 29 2040190260 7- 14
204012 2040150500 13~ 10 2040180300 19~ 10 2040190270 7= 15
2040120200 2040150604 13- 29 2040180500 19~ 27 2040190300 7= 16
2040120400 2040150704 3= & 2040180704 19- 24 2040192100 7- 6
2040121000 = 18 2040150804 (o L 2040181400 19- 3 2040192300 T 4
2040121300 5~ 1 2040151000 11— 32 2040181604 19- 7 2040270100 9- 16
2040122000 5~ 5 2040151100 11— 24 2040181800 5-10 2040270200 9- 17
2040122300 20 2040151700 13~ 30 2040181900 b5~ 12 2040270400 3= 38
2040140100 7 2040152500 13~ 18 204018200A 5- 8 2040271100 9~ 14
2040140900 0 2040157104 13~ 1 2040182008 5+ 16 2040271300 9- 28
2040141704 - 30 2040159900 13—~ 21 2040182200 21~ 4 2040273000 9~ 32
2040141900 2040160100 15- 9 204018220A 21= 3 2040310100 23- 19
2040142304 2040160500 15— 4 2040182300 21- 17 2040310300 23~ 1
2040142500 1= 21 2040160600 5= 1 2040182400 2= 1 2040310300 23— 16
2040142700 11— 3 2040160700 15~ 20 2040182500 21— 2 2040310400 23— 3
2040142500 Il 22 20401680800 B—=115 2040183000 21— 6 2040310504 23~ 11
2040143100 8- 1 2040160900 17- 17 2040183500 19- 31 2040310600 23~ 22
20401423300 t1- 31 2040161104 17- 6 2040183800 19- 28 2040310610 23— 23
2040143500 {3~ 13 2040161200 17— 18 2040184100 19— 14 2040310800 23— 9
2040143600 34 2040161300 17- 9 2040184200 19- 8 2040310900 723~ 10
2040143700 '8 2040161400 15~ 13 2040184300 19— 34 2040311004 23~ 12
2040143800 £ 2040161800 {7- 14 2040184400 19~ 30 2040311100 23~ 7
2040144400 2040161900 P71 12 2040184500 19= 33 2040311200 23—~ 5
204014460 2040162000 17- 11 2040184600 19- 11 2040311300 23- 4
2040144704 2040162100 175518 2040186600 19~ 22 2040311400 23— 6
2040145410 2040162200 [T 2 2040189300 18~ 4 2040312000 23— 21
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M. 2 ot B B IR R NUMERICAL PARTS—LIST (23}
L FirahEs B FE4-A 05 HY gl R )3 ¥
Part No. Part No. PAGE Part No. PAGE Part No. PAGE
2040312300 4710181300 19 | TC 14708200 19- 18 XP300150 3~ 41
2040315400 4710183200 192 TC14712200 19— 25 YA040300 19~ 38
204031 580C 4710183200 25 11 TC16008200 11-9 YDO40014A 3- 35
2040515400 4710340800 25~ 17 TLAQ20 25- 19 ZMAQ4005 15~ 17
2040317000 4710341400 2518 TRBO6 X 07 25~ 20 ZMAQD5012 19- 32
204021 7100 4710910800 25+ | TRB0O8 x 10 25- 21 ZMB03001 3- 13
3 i 23- 18 WAQ40026 5~ 15 ZMB03001 19— 12
& 3~ 18 WAC49003 3- 26 ZMB0401] 23~ 24
29= 2 WA049003 23~ 13 ZMB04013 3~ 32
Y f 25~ 3 WA049006 . 27— 16 ZMB04016 3- 25
27 A7010-2A 25~ 4 WA059003 26~ 27 ZMB04093 7- 24
97 A7011-0A 2b= 23 WAQ059006 13- 4 ZMB05003 3~ 15
27— AT012 1A 25~ 24 WAQ060035 23=33 ZMB05003 3~ 17
27— A7026-0A 25- 15 WAQ6008 9= 5 ZMB05004 3- 20
g 3- SBNHKOC 0B 7%= 3 WAQ80007 11 2 ZMB05004 3~ 24
2040336000 9 BNHRES]2 5= 9 WAQ080022 7- 17 ZMB05004 15— 14
2040340200 L NTA42200 7- 23 WAQ089004 5- 21 ZMB05012 16- 12
2040340304 iN75445200 25- 5 WH216002 5=~ 3 ZMB05027 {0-- 29
2040541 J7050-0A 25~ 22 XA200046 15— 32 ZMB06020 5- 13
20401342 KCCG305520 b= 7 XA200100 19- 16 ZMB08005 11— 5
20403502000 £ 54043-0A 9~ 7 XA200150 3- 44 ZMB08005 1= 37
2040251504 1.G4044-0A 15~ 18 XA200180 3~ 43 ZMB 10002 {7= 18
2040351800 REQONC40 9- 30 * XA200280 3- 36 ZMCO03001 19~ 5
2040352500 REOO0C40 11~ 36 XA200300 9-19 ZMC06001 27— 4
2040353604 REQ00040 15— 25 XA200360 11- 39 ZMC08001 25— 13
20403523804 REOQ0050 1- 21 XA200400 3~ 30 ZMG05023 19— 36
2040353804 RE0O00050 23— 26 XA200800 3- 42 ZMH05001 7=2
2040354000 REQ00050 23~ 32 XA300460 9- 27 ZMH05001 [1- 10
2040912000 REQOOO70 9-- 2 XB 130001 3= 22 ZMHO05001 19— 19
2430150400 REQUO070 15- 10 XB215001 3= 27 ZMHO05001 23— 8
2040911300 9- 15 XB400063 3-8 ZMH05001 23+ 15
13- 6 XP300045° 9-- 22 ZMH05002 9- 29
15- 6 XP300055 9- 26 ZMH05002 9- 34
I 7= XP300060 19- 17 ZMH05002 15~ 28
4710150300 TC0950820C 9- 20 XP300120 15- 11 ZMH05003 1= 29
4710151500 TCHO010200 - 33 XP300100 i1- 38 ZMH05006 9- 21
4710161600 TC12710200 1h- 27 XP300200 3~ 29 ZMHQ6003 5- 6
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M. 2040 G E MR (3.-3)  NUMERICAL PARTS—LIST (3.3)
HiE . E g HY FURE RE TS H¥
Part No. PAGE Part No. PAGE Part No. PAGE Part No. PAGE
ZMHOB003 ]9 ZMJ05017 7- 8 ZSD20009 9- 10
ZMHO06008 ZMJ06001 3~ 34 Z2S8D20009 11=7
ZMHO6008 ZMJ06002 17- 10 Z5D2001 ¢ 9- 12
ZMHO06008 19— 26 ZMJ06002 272 ZSK11050 19- 9
ZMHO6010 7 ¥ ZMJ06004 15~ 16 ZSL11002 19— 35
ZMHO6010 g ZMJ06004 15—.81 ZS1.12003 25= 29
ZMHO06010 |- 8 ZMJ06004 219

ZMHO6016 9- 18 ZMJO6006 13-~ 14

ZMH06023 i3~ 27 ZMJ0B008 218

ZMHO6024 { 7.5 ZMJ06009 5-19

ZMH08002 b~ 24 ZMJ086003 13~ 11

ZMJ03001 3 ZMJ06021 2=

ZMJ03010 3~% ZMJ08003 .22

ZMJ03010 F3-118 ZMJ08006 =1

ZMJ04001 23— 14 ZMJ08010 19~37

ZMJ04002 1483 ZMJ08011 G~ 14

ZMJ04003 - ZMK06024 15—23

ZMJ04003 j= 22 ZMK06025 9~ 3

ZMJ04004 3~ 22 ZMKQO8016 9- 13

ZMJ04005 3~ & ZMKQ08017 11= 13

ZMJ04005 ki~ 25 ZML04006 13=.23

ZMJ04005 f S ZMLOGBOOT 9- 6

ZMJ04008 28131 ZMLO6001T 278

ZMJ04008 5= 1 ZML08B004 7- 18

ZMJ04008 9-25 ZML0O8004 =12

ZMJ04008 21-9 ZML08004 23~ 20

ZMJ04020 3~-10 ZMR0OB005 17~ 4

ZMJ05002 Hi~ 27 ZMRO6006 27= 12

ZMJ05002 e ZMR0O6007 27- 11

ZMJ05002 21—:5 ZMT04006 27~ 15

ZMJ05003 5— 23 ZMT05001 25~ 26

ZMJ05003 7—21 ZSA16010 5- 8

ZMJ05003 Fas8 ZSA16020 11- 8

ZMJ05003 b3 ZSA16029 15- 19

ZMJ05004 8= Z5B09061 19- 15

ZMJ05004 =& ZS5B 15055 9= 18

ZMJ05008 2328 ZSB16004 15=.5
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